POS NO. SPARE PART DESCRIPTION PCS ITEM NO.
1 Pipe fi32x751 1 |5145340
2 Square Body 2 |5147150
3 Square Rosette 2 |5147180
4 Connector 2 |5145190
5 Mounting Insert 2 |5145180
6 |Body Cap 2 (5147210
7 Bracket base 2 |5139790
8 Screw M8x20 PN-82208 2 19903321
9 Screw 5x50 + expansion bolt 8x40 6 9903283
10 |Screw M5x6 PN-EN ISO 4029 2 19903133
11 |Screw M4x8 1SO-4027 2 19903159
12 |Screw M3x6 1SO-7048 4 19903360
13 |O-ring 11x2 4 19917109




